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Sample 1

TESTING OF CABLE MANUFACTURED TO BS 6724:1997 TABLE 4

1 core Conductor size 70 square mm

Smoke density determination

Result
Specified minimum light transmittance (%) 70 -
Measured minimum light transmittance (%) 89 PASS
NOTE

1. The minimum and maximum parameter requirements used are taken from the cable
specification as detailed on the front cover of this report.

Date samples received:- 12/01/11 Testing commenced:-13/01/11 | Tested by:- Z. Major

Date job raised:- 24/12/10 Testing completed:- 14/01/11 Checked by:- D. Hobson

N/A = Not Applicable N/R = Not Requested N/T = Not Tested




